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Q:!'l Test Report

Report No : TST20250203678E Date: Mar.06, 2025 Page 1 of 3
Applicant : Tianjin Hongruida Engineering Plastics Co., Ltd.

Address : 7th Street Industrial Zone, Yixingbu, Beichen District, Tianjin, China

Manufacturer : Tianjin Hongruida Engineering Plastics Co., Ltd.

Address : 7th Street Industrial Zone, Yixingbu, Beichen District, Tianjin, China

The following sample(s) was /were submitted and identified on behalf of the clients as :

Sample Name : PET Polyester Granules

Trademark /51172

Sample Model : PET—2025

Sample Description : Graininess

Sample Received Date . Feb.28, 2025

Testing Period . Feb.28, 2025 To Mar.06, 2025

Test Requested :  As specified by client, for compliance with Food and Drug Administration.
Test Method : Please refer to next page(s).

Test Result : Please refer to next page(s).

veritication ot Sttt Andy Zheng
Security Codel] 8W1LGXH6T Technical Director

This report shall not be altered,increased or deleted.The results shown in this test report refer only to the sample(s) tested. Without written approval of
Dongguan True Safety Testing Co., Ltd., this test report shall not be copied except in full and published as advertisement. TST is not responsible for the
authenticity of the information provided by the customer, including sample information.

Dongguan True Safety Testing Co., Ltd.
Room 201, No.20, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China

Tel:+86-0769-85088050 E-mail: :tst@tst-test.com Http:www.tst-test.com



+

LEL Test Report

Report No : TST20250203678E Date: Mar.06, 2025 Page 2 of 3

Sample Description:

No. Material
1 PET
Test Result(No.1):
Test Method: As specified in FDA 21 CFR 177.1630
Simulant Used Test Condition Result(mg/inch?) Limit(mg/inch?)

Distilled water 250°F 2h <041 0.5

50% ethanol 120°F 24h <0.1 0.5

95% ethanol 120°F 24h <0.1 0.5

Note: %= percent by weight

This report shall not be altered,increased or deleted.The results shown in this test report refer only to the sample(s) tested. Without written approval of
Dongguan True Safety Testing Co., Ltd., this test report shall not be copied except in full and published as advertisement. TST is not responsible for the

authenticity of the information provided by the customer, including sample information.

Dongguan True Safety Testing Co., Ltd.

Room 201, No.20, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China
Tel:+86-0769-85088050 E-mail: :tst@tst-test.com Http:www.tst-test.com
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Report No : TST20250203678E Date: Mar.06, 2025 Page 3 of 3

Sample pictures:
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*** End of Report ***

This report shall not be altered,increased or deleted.The results shown in this test report refer only to the sample(s) tested. Without written approval of
Dongguan True Safety Testing Co., Ltd., this test report shall not be copied except in full and published as advertisement.TST is not responsible for the

authenticity of the information provided by the customer, including sample information.
Dongguan True Safety Testing Co., Ltd.

Room 201, No.20, East of Houjie Avenue, Houjie, Dongguan, Guangdong, China
Tel:+86-0769-85088050 E-mail: :tst@tst-test.com Http:www.tst-test.com
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